
National Institute of Urban Affairs

PART B: LEARNING NOTES

CO-TREATMENT OF FAECAL SLUDGE 
AND SEPTAGE WITH SEWAGE IN  

SEWAGE TREATMENT PLANT

DESIGN MODULE
FOR 





National Institute of Urban Affairs

PART B: LEARNING NOTES

Collaborative effort under Training Module Review Committee (TMRC)

CO-TREATMENT OF FAECAL 
SLUDGE AND SEPTAGE  

WITH SEWAGE IN  
SEWAGE TREATMENT PLANT

DESIGN MODULE
FOR 

TITLE 
Co-Treatment of Faecal Sludge and Septage with Sewage in Sewage Treatment Plant –  (Part B: Learning notes)

PUBLISHER 
National Institute of Urban Affairs, Delhi

RESEARCH PROJECT
SANITATION CAPACITY BUILDING PLATFORM

GRAPHIC DESIGN 
Deep Pahwa, Devender Singh Rawat, Bhavnesh Bhanot, Preeti Shukla
[...]
Rotary drum screen 6.25 80-90 900-1100 30-60 45

Source: Metcalf and Eddy (2003), Wastewater engineering

Grit removal
Grit removal is the second unit necessary to protect the moving parts of mechanical equipment, 
pump elements from abrasion and accompanying abnormal wear and tear. Additionally, the 
removal of grit also reduces the frequency of cleaning of digesters and settling tanks. It is desirable 
to provide screens or commuting devices ahead of grit chambers to reduce the effect of rags and 
other large floating materials on the mechanical equipment, in case of mechanized grit chambers. 
Two commonly used types of grit chambers are briefly discussed below.

Horizontal flow - Circular grit chamber
In the horizontal flow circular type grit chamber, wastewater passes through the chamber in 
a horizontal direction and the straight-line velocity of flow is controlled by the dimensions of 
the unit, an influent distribution gate and a weir at the effluent end. The units are designed 
to maintain the horizontal velocity in between 0.25 – 0.4 m/s. These are normally designed to 
remove 95% of solid particles (usually of diameter 0.15 mm) at peak flow.

Figure 18: Schematic diagram of circular grit chamber

Source: http://sewagetreatment.us

Aerated grit chamber
An aerated grit chamber is a special form of grit chamber consisting of a standard spiral-flow 
aeration tank provided with air-diffusion tubes placed on one side of the tank, 0.6 to 1 m from 
the bottom. The grit particles tend to settle down at the bottom of the tank at rates depending 
on the particle size and bottom flow velocity of roll of the spiral flow. This is in turn controlled 
by the rate of air diffusion through air diffusers and shape of the tank. The heavier grit particles 
with their higher settling velocities drop down to the floor whereas the lighter organic particles 
are carried with roll of the spiral motion and eventually out of the tank.

Figure 19: Schematic diagram of aerated grit chamber

Source: Metcalf & Eddy (2003)

B.	 Primary treatment
Primary treatment aims at the removal of settleable suspended solids & floating solids. After 
passing through the preliminary treatment units, wastewater often contains non-coarse suspended 
solids. The partial removal of these solids can be achieved in sedimentation units. A significant 
part of these suspended solids comprises of organic matter. In this way, its removal by simple 
processes such as sedimentation implies a reduction in the BOD load directed to the secondary 
treatment, where its removal is more expensive. However, it is important to note that the settled 
solids from primary treatment are to be treated for the removal of organic pollutants before the 
desired end use.

Primary clarifier
The primary clarifier generally removes 30 to 40% of the total BOD and 50 to 70% of suspended 
solids from the raw wastewater. The flow through velocity of 1 cm/sec at average flow is used 
for design with a detention period in the range of 90 to 150 minutes. This horizontal velocity will 
be generally effective for removal of organic suspended solids of size above 0.1 mm. Primary 
sedimentation tanks can be designed as a circular or rectangular tank using average dry weather 

Part B: Learning notes 5756 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



flow and checked for peak flow condition. The numbers of tanks are determined by limitation 
of tank size. The diameter of a circular tank may range from 3 to 60 m (up to 45 m typical) 
and it is governed by structural requirements of the trusses which supports scrapper in case of 
mechanically cleaned tanks. Rectangular tank with length 90 m is in use, but usually a length of 
tank higher than 40 m is not preferred. The depth of the mechanically cleaned tank should be 
as shallow as possible, with minimum 2.15 m. The average depth of the tank used in practice is 
about 3.5 m. The floor of the tank is provided with a slope of 6 to 16 % (8 to 12 % typical) for 
circular tanks and 2 to 8% for rectangular tanks.

Figure 20: Schematic diagram of primary clarifier

Source: www.sswm.info

C.	 Secondary treatment
The main objective of secondary treatment is the removal of organic matter. Organic matter is 
present in the following forms: 

•	 Dissolved organic matter (soluble or filtered BOD) that cannot be removed by mere physical 
operations, such as sedimentation in primary stage.

•	 Organic matter in suspension (suspended or particulate BOD), which is largely removed 
during primary treatment - sedimentation; but, some part of solids with lower settleability 
(finer solids) that remains in the liquid fraction.

The secondary treatment processes are conceived to accelerate decomposition mechanisms of 
organic matter that naturally occur in the receiving water bodies. Thus, decomposition of the 
the degradable organic pollutants is achieved under controlled conditions, and at smaller time 
intervals than in the natural systems.

The essence of secondary treatment is inclusion of a biological stage. While preliminary and 
primary treatments have predominantly physical mechanisms, removal of organic matter in the 
secondary stage is carried out through biochemical reactions, undertaken by micro-organisms.

Non-mechanised treatment systems 
a. DEWATS – Decentralised Wastewater Treatment Systems
Decentralised Wastewater Treatment Systems (DEWATS) are based on the principles of 
decentralisation, simplicity and reuse of the treatment products. Simplicity is achieved through 
on-site treatment without chemicals or electro-chemical equipment/energy input, and by low 
maintenance requirements. Necessary maintenance activities can be carried out by service 

providers or by supervised and trained maintenance personnel on-site. There are three main 
treatment steps & modules, which are combined and customised according to specific local 
conditions:

•	 Primary treatment (sedimentation) – anaerobic settler or biogas digester.
•	 Secondary treatment (biological processes) - anaerobic baffled reactor (ABR), anaerobic 

filter (AF), horizontal/vertical gravel filter (HGF/VGF).
•	 Advanced secondary treatment options.

DEWATS can treat both domestic and organic industrial wastewater and are reliable, long lasting 
and tolerant towards inflow fluctuations. DEWATS can be tailored to treat wastewater flows 
from 1 to 500 m3/day and are designed to meet the requirements stipulated by country-specific 
environmental laws and regulations.

Figure 21: Schematic diagram of DEWATS

Source: BORDA, 2017

Part B: Learning notes 5958 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



b. Waste stabilisation ponds (WSPs)
WSPs are large, man-made water bodies in which blackwater, greywater or faecal sludge are treated 
by natural occurring processes under the influence of solar radiation, wind, microorganisms and 
algae. The ponds can be used individually, or linked in a series for improved treatment. There 
are three types of ponds: (1) anaerobic, (2) facultative and (3) aerobic (maturation). Each pond 
has specific design characteristics and provides different levels of treatment. WSPs are low-cost 
for O&M and provide a higher degree of BOD and pathogen removal. However, WSPs require a 
large surface area and careful design under the guidance of experts. The effluent still contains 
nutrients (e.g. N and P) and is therefore appropriate for the reuse in agriculture, but not for direct 
discharge in surface waters.

Figure 22: Schematic diagram of a waste stabilisation pond (WSP) 

Source: Tilley et al., 2014

In the first pond (anaerobic pond), solids and settleable organics settle at the bottom forming a 
sludge, which is digested anaerobically by microorganisms. In the second pond (facultative pond), 
algae growing on the surface supply oxygen to wastewater leading to both anaerobic digestion 
and aerobic oxidation of the organic pollutants. Due to the algal activity, rise in pH leads to 
inactivation of some pathogens and volatalisation of ammonia. The last pond acts as a retention 
basin for stabilised solids and inactivation of pathogenic microorganisms via heat, rise in pH, and 
solar disinfection.

Almost all wastewater (including heavily loaded industrial wastewater) can be treated, but higher 
the organic load, higher is the required surface area. In the case of high salt content, use of 
treated water for irrigation is not recommended. A WSP designed for 20-60 day HRT results in 
a good treatment resulting in 90% BOD and TSS removal, high pathogen removal and relatively 
higher degree of ammonia and phosphorus removal.

c. Soil bio-technology (SBT)
SBT is a groundwater treatment system based on the trimming filter principle. In this system, 
suspended solids, organic and inorganic contents in the wastewater are removed using a 
combination of physical processes such as sedimentation, infiltration and organic processes.

The key components of a SBT system include an adequate mineral structure, a culture with native 
microflora, and bio-indicator plants. It is also known as constructed soil filter (CSF). RCC, stone-
masonry or soil bundles are built into SBT systems. It includes a raw tank, a bioreactor container, 
a water tank, piping, and pumping systems.

Figure 23: Schematic diagram of a SBT system

	 Source: www.sugam.in

Mechanised treatment systems
a. Activated sludge process (ASP)
Aerobic suspended growth systems are of two basic types, those which employ sludge recirculation, 
viz., conventional activated sludge process and its modifications and those which do not have 
sludge recycle, viz., aerated lagoons. In both cases, wastewater containing organic matter is aerated 
in an aeration basin wherein micro-organisms metabolize the soluble and suspended organic 

Part B: Learning notes 6160 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



matter. Part of the organic matter is synthesized into new cells and part is oxidized to carbon 
dioxide and water to derive energy. In activated sludge systems, the mixture of new cells and 
old, dead cells formed as a result of biological processes is called activated sludge. The activated 
sludge is present in suspension with wastewater and it is separated in a clarifier or a secondary 
settling tank provided in succession to an aeration basin. Since this sludge contains new cells, a 
part of it is recycled back to the aeration basin while remaining portion forms the waste or excess 
sludge. In case of an aerated lagoon, the microbial mass leaves via effluent stream or may settle 
down within aeration basin due to insufficient mixing.

Figure 24: Schematic diagram of ASP

Source: Tilly et al, 2014

The suspended solids concentration in the aeration tank liquor, also called mixed liquor suspended 
solids (MLSS), is generally taken as an index of the mass of active micro-organisms in the aeration 
tank. However, the MLSS will contain not only active micro-organisms but also dead cells as well 
as inert organic matter derived from the raw wastewater. The mixed liquor volatile suspended 
solids (MLVSS) value is also used and is preferable to MLSS as it eliminates the inorganic matter. 
The conventional activated sludge treatment system usually consists of a primary clarifier/primary 
settling tank, an aeration tank, a secondary clarifier/secondary settling tank, a sludge return line 
and an excess sludge waste line leading to a sludge digester. The removal of organic pollutants in 
the activated sludge process is about 85% to 92% measured in terms of BOD.

b. Sequential batch reactor (SBR)
The SBR is similar to the ASP in terms of functional process scheme. The only difference between 
these processes are the treatment units provided in their respective design. In an ASP system, 
the wastewater will sequentially and continuously flow through a primary clarifier, an aeration 
tank and a secondary clarifier. On the other hand for SBR process, the aeration and settling are 
carried out in batch mode one after the other. Also, these two processes occur in the same tank. 
A primary clarifier is usually not provided in a wastewater treatment plant having a SBR. It is 
advisable to have at least two SBR units operating in parallel so that when one is in the aeration 

phase, the other can be in the settling and decanting phase. Due to the different operational 
phases, the SBR is called a batch-mode system while the activated sludge process is referred to 
as a continuous flow system. Moreover, comparing the footprint on a like-to-like basis, the SBR 
system mentioned here will have a higher area requirement against an activated sludge system.

SBRs are typically configured and operated as multiple parallel basins. It includes an instrumental 
control system that regulates timed sequences for filling, reaction, settling and effluent decanting. 
All these are referred to as one cycle of process control operation. It is the time duration between 
successive decanting sequences during which liquid level moves from a lower water depth 
(bottom water level) to its fill depth (top water level) and back to its lower water depth (bottom 
water level). This volume progression takes place in repetitive sequences that permit reactive 
filling to be followed by solid-liquid separation.

Figure 25: Schematic diagram of SBR

Source: Ethics Infinity Pvt.Ltd.

c. Moving bed biofilm reactor (MBBR)
MBBR is based on the biofilm carrier elements. Several types of synthetic biofilm carrier elements 
have been developed. These biofilm carrier elements are present in suspension with mixed liquor 
in the aeration tank. Continuous air supply is provided using air blowers and air diffusers to 
maintain aerobic conditions. This air supply ensures that the biofilm carrier elements do not 
settle down in the aeration tank. They have a tendency to accumulate in the top zones. Hence, 
wall mounted mixers propel the media downwards so that they again float and are in circulation 
in the mixed liquor. They are retained by suitably sized sieves at the outlet.

The provision of biofilm carrier elements aides in increasing the biomass concentration for a 
fixed basin volume. Hence, MBBR process acts as an improved ASP system with smaller aeration 
basin volume requirements. They have also been used to improve the volumetric nitrification 
rates and to accomplish the denitrification in aeration tanks by having anoxic zones within the 
biofilm depth. Because of process complexities and issues related to understanding biofilm area 

Part B: Learning notes 6362 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



and activity, the process design is empirical. There are now more than 10 different variations of 
the processes in which a biofilm carrier material of various types are suspended in the aeration 
tank. There are many examples of such activated sludge treatment process with suspended 
biofilm carrier in the world.

Figure 26: Schematic diagram of an activated sludge process having a moving bed biofilm reactor;  
MBBR media used to provide extra surface for biological growth of aerobic microorganisms

Source: www.ecomena.org

d. Membrane bio-reactor (MBR)
The membrane bioreactor (MBR) process is a combination of activated sludge process and 
membrane separation process. Low pressure membranes (ultrafiltration or microfiltration) are 
commonly used in a MBR system. Membranes can be submerged in the aeration tank or placed 
in a separate tank or compartment and are used for solid-liquid separation by filtration instead 
of the usual settling process in a settling tank. The influent is pre-treated and screened before 
it enters the membrane bioreactor tank wherein biodegradation of organic matter takes place. 
The mixed liquor is withdrawn by water head difference or suction pump through membrane 
modules in a reaction tank, being filtered and separated into biosolids and liquid. Membrane 
[...]
The suspended solids concentration in aeration tank liquor liquor, also called mixed liquor 
suspended solids (MLSS), is generally taken as an index of the mass of active micro-organisms 
in the aeration tank. However, the MLSS represents a combination of micro-organisms, dead 
cells, and inert organic matter derived from raw wastewater. The nutrients (mainly, nitrogen 
and phosphorus) should be present in sufficient quantity in the waste or they may be added, 
as required, for the biochemical reactions to proceed satisfactorily. The recommended ratio of 
BOD:N:P is 100:5:1. Domestic sewage is generally balanced with respect to these nutrients.

An ASP essentially consists of the following: (i) an aeration tank containing microorganisms in 
suspension in which the biochemical reactions take place, (ii) an activated sludge recirculation 
system, (iii) provision for wasting excess sludge and facility to treat it before disposal, (iv) an 
air supply system to supply oxygen to aeration tank, and (v) a secondary sedimentation tank 
(secondary clarifiers) to separate and thicken activated sludge.

The loading rate expresses the rate at which the sewage is applied in an aeration tank. A loading 
parameter that has been developed empirically over the years is the hydraulic retention time. 
Another empirical loading parameter is volumetric organic loading which is defined as the BOD 
applied per unit volume of aeration tank per day (kg BOD/m3/day).

The activated sludge plant employs a completely mixed flow regime. In a circular or square tank, 
complete mixing is achieved by mechanical aerators with adequate mixing. The completely mixed 
flow regime has the capacity to hold a high MLSS level in the aeration tank allowing reduction 
the tank volume. The plant has increased operational stability during shock loads and increased 
capacity to treat toxic biodegradable wastes like phenols.

Part B: Learning notes 101100 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



Figure 47: Schematic diagram of activated sludge process

Source: Tilly et al, 2014

The items for consideration in the design of activated sludge plant are aeration tank capacity and 
dimensions, aeration facilities, secondary sludge settling and recycle and excess sludge wasting.

The volume of the aeration tank is calculated for the selected sludge retention time by assuming 
a suitable value of MLSS concentration. Alternatively, the tank capacity may be designed for 
standard food to microorganisms (F/M) ratio and MLSS concentration. 

Oxygen is required in the activated sludge process for oxidation of influent organic matter 
and endogeneous respiration of micro-organisms in the system. Oxygen requirement of 0.8 – 
1.0kgO2/kg BOD removal for a complete mix system. The extra theoretical oxygen requirement 
for nitrification is 4.56 kgO2/kgNH3-N oxidized to NO3-N The amount of oxygen required for a 
particular process will increase as the F/M value decreases.

The aeration facilities of the activated sludge plant are designed to provide a calculated amount 
of oxygen  against a specific level of dissolved oxygen in the sewage. The equipment used for 
aeration, apart from supplying the required oxygen demand shall also provide adequate mixing 
or agitation to allow for all suspended solids to be available for biological activity in the aeration 
tank. The recommended dissolved oxygen concentration in the aeration tank ranges from 0.5 to 
1 mg/l for conventional activated sludge plants and from 1 to 2 mg/l for extended aeration type 
activated sludge plants and above 2 mg/l when nitrification is required in the ASP.

The aeration equipment also prevents settling of suspended solids in the aeration tank. Installation 
of aeration equipment shall be based on the air requirements calculated both for summer and 
winter conditions as well as mixing power. Mixing considerations require that the minimum 
power input in activated sludge aeration tanks where MLSS is of the order of 4000-5000 mg/l, 
should not be less than 15-26 W/m3 of tank volume. The power input of aerators derived from 
oxygenation considerations should be checked to satisfy the mixing requirements and increased 
where required. For diffused aeration, the air volume for mixing shall be not less than 1.8-2.7 m3/

hr/m2 of floor area.

Secondary clarifier
Secondary settling is very important in an activated sludge process system. It separates biological 
sludge from wastewater and gives final treated effluent of desired quality. Additionally, it also 
helps in maintaining the MLSS in aeration tank by allowing return of adequate sludge. Secondary 
settling tank or secondary clarifier in an activated sludge process system is particularly sensitive 
to fluctuations in flow rate. Hence, it is recommended that in an ASP system, the units should 
be designed for both average overflow rate and peak overflow rates. A high concentration of 
suspended solids in final effluent indicates that the solids loading rate is also an important design 
parameter.

Figure 48: Schematic representation of secondary clarfier with main components. 

Source: Voutchkov N. (2020

Settleability of activated sludge is determined by the sludge volume index (SVI) defined as 
volume occupied in ml by one gram of solids in the mixed liquor after settling for 30 min. SVI is 
determined experimentally and values in the range of 100 and 150 ml/g indicate good settling of 
suspended solids. The recirculation ratio computation depends on the sludge concentration in the 
underflow of a secondary clarifier and this in turn can be attributed to the SVI as mentioned. The 
SVI is a plant control parameter and cannot be assumed as a design parameter. There has to be 
flexibility in a fully operational ASP system to vary the recirculation ratio nearer to the higher 
limit to reach adequate flows. This in turn helps in maintaining flow velocity in pipes throughout 
the plant despite low inflow of wastewater.

Activated sludge produced from aeration tank has to be wasted to maintain a steady level of 
MLSS in the system. The excess sludge quantity will increase with increasing F/M and decrease 
with increasing temperature. For domestic wastewaters, the excess sludge to be wasted will be 
about 0.35-0.5 kg/kgBOD5 removed for the conventional system. Excess sludge may be wasted 
either from the sludge return line or directly from the aeration tank as mixed liquor. The waste 
sludge is thickened in a sludge thickening unit and digested directly. In extended aeration plants, 
the excess sludge is taken to sludge drying beds or mechanical dewatering directly and the sludge 
filtrate discharged into the effluent stream.

Part B: Learning notes 103102 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



A.	 Tertiary treatment
Chlorination
Disinfection is the process designed to kill or inactivate most microorganisms in wastewater, 
including essentially all pathogenic organisms. Contrast this to sterilization, which is the removal 
and destruction of all living microorganisms, including pathogenic and saprophytic bacteria, 
vegetative forms and spores.

Chlorine and its various forms are powerful oxidants that will kill or inactivate most pathogenic 
organisms which prove to be harmful to both human and animal life. Chlorination is the most 
commonly used disinfection process for wastewater treatment. The chemicals required for 
chlorine disinfection are easy to obtain, economical, effective and easy to apply.

Chlorine will react with wastewater and combine with many of its components. These components 
react and combine with chlorine prior to its reaction with pathogens. The demand by inorganic 
and organic materials is referred to as the chlorine demand. It is the difference between amount 
of chlorine applied to wastewater and amount of residual chlorine present in wastewater after a 
given contact time.

Figure 49: Chlorination basin (left) and schematic diagram of chlorine dosing with mixer (right)

Chlorine dosage may be established from either bench scale laboratory testing, or actual 
measurement of field results from known plant operation. The results are suitable for establishing 
base feed rates. However, real time corrections must be made to adjust for field conditions. Since 
field conditions are not as controlled as laboratory tests, the actual dosage will generally be higher 
than those established in the laboratory.

The dosage of 10 mg/L is required for secondary treated water. A minimum contact time of 30 
minutes should be considered. During this stage, good mixing of chlorine with the water needs to 
be ensured. A residual chlorine concentration of 1 – 1.5 mg/L is expected. The chlorine demand 
varies with pH, contact time, temperature, nature and amount of impurities.

8.4.2 Feasibility checks

Primary clarifier
Primary clarifiers are designed for settling using flocculation. Thus, solid loading is not prioritized. 
However, the solid concentration should be less than 1000 mg/L. As long as the prefeasibility of 
co-treatment is checked, criteria based on hydraulic loading will not become critical.

ASP reactor
Influent BOD of sewage should be less than design BOD value of the ASP reactor. The actual HRT 
should be between 4 to 6 hours and should be below the designed HRT.

The aeration need not be checked as long as the HRT is lower than the design value. If actual HRT 
is less than design HRT or 4 hours, then, aeration capacity needs to be increased.

Secondary clarifier
The secondary clarifier is sensitive to the solids and surface loading rate. Hence, to check the 
feasibility of co-treatment, the following points should be kept in mind:

A.	 The solids loading rate should be between 70 – 140 kg TSS/d/m2

B.	 The surface loading rate should be between 15 – 35 m3/d/m2

Chlorination
C.	 If all the above checks are satisfied, then there will be no significant change in the chlorine 

dosage. However, it is recommended to check and adjust the chlorine dosage upon 
commissioning of co-treatment at the STP.

8.4.3 Mitigating impact

Primary clarifier
Co-treatment will lead to increase in the primary sludge production from primary clarifier. In 
order to mitigate this, the RPM of scrapper and skimmer blade will need adjustment. Care should 
be taken that RPM value remains within the desired range in order to hamper the flocculation 
process of particles.

Removal of primary sludge from the clarifier will have to be increased. This is simply achieved by 
increasing the operating hours of sludge pumps.

ASP reactor
Impact on ASP reactor can be mitigated by maintaining the F/M ratio and DO of the reactor. To 
adjust MLSS of a reactor, the return sludge needs to be adjusted. In cases where the adjustment 
is not possible (due to constraints of the pump etc.), external seeding will be required. Seeding 
of the reactor can be achieved using active sludge from another ASP reactor or microbial culture 
commercially available in the market.

DO values of a reactor can be maintained by increasing the operational hours of air blowers. In 
most of the STPs, since a complete mix reactor is used, this will not be required as the requirement 
of aeration for mixing will be higher than requirement for removal of BOD.

Part B: Learning notes 105104 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



Secondary clarifier
The production of the secondary sludge will increase and hence sludge wastage might increase 
after adjusting the return sludge flow. To maintain the TSS removal efficiency, coagulation and 
flocculation might be required. If this stage already exists, then the dosage of polymer will have 
to be adjusted.

If the solids loading rate is high or near to the design limit, this might affect the TSS removal 
efficiency. Thus, to provide higher surface area for the increased solids loading rate, secondary 
clarifiers can be fitted with lamella plates or tube settler media. This helps to restore the TSS 
removal efficiency of a clarifier significantly.

Figure 50: Example of tube settler media for retrofitting secondary clarifier

Source: Cooling Tower Filler

The sludge removal will have to be increased. This can be simply done by adjusting the operating 
hours of sludge pumps.

Chlorination
Chlorine dose needs to be adjusted after monitoring the co-treatment process. In case, if the 
efficiency of chlorination is not up to the mark, chlorine contact channel can be fitted with 
static mixers as shown in the picture below. The static mixer is a module which enables proper 
dispersion of chlorine dose with incoming wastewater. If this does not serve the purpose, then 
length of the contact channel needs to be increased to increase the contact time.

Figure 51: Schematic representation of static flow mixers

Source: Statiflow

8.5 Notes for trainers
This session contains an exercise for which PART C of this module should be referred first. It is 
recommended that further knowledge of designing and working of STP is acquired. Solving the 
exercise prior to the training is advisable, as this will strengthen the understanding of subject 
matter.

8.6 Bibliography
Dorai Narayana (2019), Co-treatment of septage & faecal sludge in sewage treatment facilities, 
International Water Association (IWA).

United States Environmental Protection Agency (US EPA’s), Handbook Septage Treatment & 
Disposal

Central Public Health and Environmental Engineering Organization (2013), Manual on Sewerage 
and Sewage Treatment (Part A).

Tchobanoglous G., Burton F., Stensel H. (2003), Wastewater Engineering – Treatment and Reuse.

Kevin Tayler (2018); Faecal sludge & septage treatment- A guide for low- and middle-income 
countries

Strande, L.; Ronteltap, M.; Brdjanovic, D. (2014): Faecal Sludge Management (FSM): Systems 
Approach for Implementation and Operation. London: IWA Publishing

Part B: Learning notes 107106 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 

https://www.iwapublishing.com/books/9781789061260/co-treatment-septage-and-faecal-sludge-sewage-treatment-facilities
https://www.iwapublishing.com/books/9781789061260/co-treatment-septage-and-faecal-sludge-sewage-treatment-facilities
https://nepis.epa.gov/Exe/ZyNET.exe/30004ARR.TXT?ZyActionD=ZyDocument&Client=EPA&Index=1981+Thru+1985&Docs=&Query=&Time=&EndTime=&SearchMethod=1&TocRestrict=n&Toc=&TocEntry=&QField=&QFieldYear=&QFieldMonth=&QFieldDay=&IntQFieldOp=0&ExtQFieldOp=0&XmlQuery=&File=D%3A%5Czyfiles%5CIndex%20Data%5C81thru85%5CTxt%5C00000002%5C30004ARR.txt&User=ANONYMOUS&Password=anonymous&SortMethod=h%7C-&MaximumDocuments=1&FuzzyDegree=0&ImageQuality=r75g8/r75g8/x150y150g16/i425&Display=hpfr&DefSeekPage=x&SearchBack=ZyActionL&Back=ZyActionS&BackDesc=Results%20page&MaximumPages=1&ZyEntry=1&SeekPage=x&ZyPURL
https://nepis.epa.gov/Exe/ZyNET.exe/30004ARR.TXT?ZyActionD=ZyDocument&Client=EPA&Index=1981+Thru+1985&Docs=&Query=&Time=&EndTime=&SearchMethod=1&TocRestrict=n&Toc=&TocEntry=&QField=&QFieldYear=&QFieldMonth=&QFieldDay=&IntQFieldOp=0&ExtQFieldOp=0&XmlQuery=&File=D%3A%5Czyfiles%5CIndex%20Data%5C81thru85%5CTxt%5C00000002%5C30004ARR.txt&User=ANONYMOUS&Password=anonymous&SortMethod=h%7C-&MaximumDocuments=1&FuzzyDegree=0&ImageQuality=r75g8/r75g8/x150y150g16/i425&Display=hpfr&DefSeekPage=x&SearchBack=ZyActionL&Back=ZyActionS&BackDesc=Results%20page&MaximumPages=1&ZyEntry=1&SeekPage=x&ZyPURL
http://cpheeo.gov.in/cms/manual-on-sewerage-and-sewage-treatment.php
http://cpheeo.gov.in/cms/manual-on-sewerage-and-sewage-treatment.php
about:blank
https://www.susana.org/_resources/documents/default/3-3439-7-1540380071.pdf
https://www.susana.org/_resources/documents/default/3-3439-7-1540380071.pdf
https://www.un-ihe.org/sites/default/files/fsm_book_lr.pdf
https://www.un-ihe.org/sites/default/files/fsm_book_lr.pdf


Part B: Learning Notes  109

Session  

09
Co-treatment in sludge 

stream at STP

108 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



9. Co-treatment in sludge stream at STP

9.1 Session objectives
A.	 Understand in detail about the treatment units involved in a sludge treatment stream of an 

STP.
B.	 Learn about the impact of co-treatment and measures to mitigate the impact of co-treatment 

in the sludge stream of an STP.

9.2 Session plan
Duration- 105 minutes

Activity Time Material/Method

Treatment units and design criteria 15 min Powerpoint presentation

Feasibility checks 15 min Powerpoint presentation

Mitigating impact 15 min Powerpoint presentation

Q & A 15 min Discussions

Check for thickening and digestion treatment units of 
an ASP system adapted for co-treatment 45 min Exercise

9.3 Key facts
C.	 Addition of faecal sludge and septage to sludge treatment stream of STP will impact only the 

sludge treatment units.
D.	 Proper feasibility check and analysis helps to predict the risk of co-treatment.
E.	 Solids and organic loading rates are major constraints while adding faecal sludge and septage 

in the sludge treatment stream.
F.	 Hydraulic loading rate can become a major constraint while adding faecal sludge and septage 

in the liquid treatment stream.
G.	 The most critical component is anaerobic digester and detailed understanding about its 

operation is required for co-treatment of faecal sludge and septage with sewage at STP.

9.4 Learning notes

9.4.1 Treatment units and design criteria

A.	 Primary treatment unit 
Gravity thickener
Gravity thickeners have a similar shape and function to that of a sedimentation tank or a 
clarifier. Usually they are circular in shape, centrally fed, and have a hopper shaped bottom to 
ease sludge removal. Supernatant is collected from the upper half of this unit and recirculated to 
the headworks of STP for treatment.

Part B: Learning notes 111110 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



Figure 52: Gravity thickener

Figure 47: Gravity thickener (Source- Wastewater characteristics, treatment & disposal; IWA

In case of mixed sludge, a solid loading rate between 25 – 80 kg TS/d/m2 area of the thickener 
is recommended. Solids loading rate is important for maintaining the solids removal efficiency 
in a gravity thickener. Hydraulic loading is important in controlling excessive detention times, 
which could lead to the release of foul odours. Hydraulic loading rates ranging from 20-30 m3/d/
m2 are recommended. To acheive these values for hydraulic loading, the final effluent of STP 
is recirculated to the thickener. The side water height is kept at least 3.0 m and the maximum 
hydraulic detention time is 24 hours. 

B.	 Secondary treatment unit 
Anaerobic digester
Anaerobic digestion processes are of different types such as: (a) psychrophilic, (b) mesophilic, and 
(c) thermophilic. Mesophilic anaerobic digestion is appropriate for Indian context as it demands 
operating temperature of 20 0C – 40 0C with SRT of 20-30 days. 

Anaerobic digestion takes place in four stages and a state of balance needs to be maintained in this 
process. The four stages of anaerobic digestion are: (1) hydrolysis of slowly biodegradable contents 
such as fats, cellulose and proteins, (2) acidogenesis, (3) acetogenesis, and (4) methanogenesis. The 
second and third stage results in generation of organic acids which lowers the pH of the reactor. 
However, the fourth stage is sensitive to pH and is a slow step. Hence, if there is an increase in 
production of acids, the pH will drop out of the desired range and souring of digester takes place. 

On the other hand, if organic loading is not maintained properly, then the microorganisms 
scavenge each other killing the biological activity of digester. In both cases, recommissioning of 
anaerobic digester may be needed.

Following are some of the main requisites for sludge digestion:
	� The incoming sludge should be free from large concentrations of fibers, plastics and other 

inert materials. These materials can lead to breakage of pipes or damage the pump rotors. 
Also, these materials create an unfavourable condition for the development of sludge 
blanket in case of an upflow anaerobic sludge blanket (UASB) digester unit. Furthermore, 
the inert material can lead to a decrease in the net volume available for digestion and 
thereby hamper the digestion process.

	� The solids concentration should be between 4% – 8%. Higher concentrations can also be 
used as long as the feeding and mixing mechanism can handle these concentrations.

	� The sludge should not contain digestion inhibiting substances such as hydrocarbons, 
organochlorinated compounds, non-biodegradable anionic detergents, oxidizing agents and 
inorganic cations. The source of wastewater can provide a fairly approximate idea whether 
such inhibitory compounds are present in the waste stream. Analysis of these compounds 
in the laboratory is a complex and financially expensive activity.

	� The sludge should not contain higher concentration of metals. These metals can inhibit the 
anaerobic digestion by reacting with the enzymes forming insoluble complex compounds.

Figure 53: Schematic diagram of a high rate anaerobic digester

Source: HTI Tanks, LLC

Part B: Learning notes 113112 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



The detention time of the sludge inside the digester is a key design criteria and should be between 
18 – 25 days. The organic loading rate is another critical criterion and should be maintained 
between 0.8 – 1.6 kg VSS/d/m3. The solids loading rate should be maintained between 1.0 – 2.0 kg 
SS/d/m3.

C.	 Tertiary treatment unit
Mechanised dewatering
Centrifugation is a solid-liquid separation operation guided by the action of centrifugal force. In 
the first stage, sludge particles settle at a velocity much higher than the velocity due to gravity. 
In the second stage, compaction occurs that causes the sludge to lose some portion of capillary 
water. The cake is removed from the process after this last dewatering stage.

Centrifuges are equipment that may be used indistinctly for sludge thickening and dewatering. It 
follows the same principle of operation and is found to give good results when they are provided 
in series. When a series arrangement is made, the thickening and dewatering operations are 
performed by the first and second centrifuges, respectively. The main types of centrifuges used 
for sludge dewatering are vertical and horizontal-shaft centrifuges. The difference between these 
two types are the method of feeding the sludge, intensity of centrifugal force, and manner in 
which the solid cake and liquid are collected from the centrifuge. Currently, the majority of 
treatment plants that dewater sludge by centrifugation use horizontal- shaft centrifuges. The semi-
continuous feeding of the sludge and relatively lower solid concentration in the cake produced by 
the vertical-shaft centrifuges are some of the reasons for this preference.

Figure 54: Centrifuge dewatering equipment

Source- Seuz water handbook

These centrifuges are designed as per the proprietary design criteria set by equipment 
manufacturers. These manufacturers need to be provided with all the required details such as 
solids loading rate and solid content of the sludge. Appropriate model of the centrifuge is then 
recommended by the manufacturer. Solid cake produced by the centrifuge is mainly dependent 
on incoming sludge characteristics. In case of anaerobic sludge, the solids concentration of up to 
40% can be reached.

9.4.2 Feasibility checks
Addition of faecal sludge and septage at an STP is possible at multiple points. The figure below 
illustrates all the points feasible for addition of faecal sludge and septage. However, it is clear that 
addition of sludge in the liquid stream will affect the subsequent treatment units in liquid as well 
as solids stream. 

Figure 55: Points of septage addition in a typical STP 

Source: Handbook Septage treatment & disposal, US EPA

Gravity thickener
In case of a gravity thickener, the feasibility check needs to be done for solids loading rate per 
unit area of the thickener. This number should be between 25 – 80 kg TS/d/m2. The surface 
loading rate should be between 20 – 30 m3/d/m2. The HRT should not be more than 24 hours. For 
maintaining the solids loading and surface loading rate, the digester effluent or treated effluent is 
recycled into the thickener. 

Anaerobic digester
Volumetric load of solids on the digester should be checked. It should be between 1.0 – 2.0 kg 
SS/d/m3 and the organic volumetric loading rate should be between 0.8 – 1.6 kg VSS/d/m3. The 
detention time also needs to be checked and should be ideally more than 18 days.

Mechanised dewatering
There is a possibility that there is an increase in volume of digested sludge from the anaerobic 
digester. In such cases, the operation time of centrifuge will have to be increased. There will also 
be an increase in the solids concentration and hence, dosage of polymer needs to be adjusted for 
conditioning of the sludge.

Part B: Learning notes 115114 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



9.4.3 Mitigating impact

Gravity thickener
The mitigation measures of gravity thickener are very similar to that of the primary clarifier. As 
the volume of thickened sludge will increase, its removal needs to be done frequently. This will 
cause an increase in operation hours of sludge pumps. The STP operator will have to adjust the 
return flow of effluent from digester and treated water to maintain the solids loading rate and 
hydraulic loading rate of the thickener. This is essential to maintain the TSS removal efficiency 
close to its design efficiency.

Anaerobic digester
The symptoms of instability of the anaerobic digester and its probable causes are mentioned in 
the table below. The table also provides mitigation measures for each symptom.

Table 13: Factors leading to instability of the anaerobic digester and mitigation measures

Factors leading to instability
Symptoms Recommended 

measuresHydraulic shock Organic shock Toxic load

Excessive sludge 
production

Increase in sludge 
influent

Excessive 
concentration of 
heavy metals

Increase in volatile 
acids concentration

Adjust alkalinity using 
alkaline solution (Lime)

Very dilute sludge 
in feeding

Increase in solids 
concentration

Excessive detergent 
load

Alkalinity reduction, 
pH reduction

Lower volatile acids, 
alkalinity ratio to < 0.5

Digester silting Change in sludge 
characteristics

Chlorinated organic 
compounds in sludge

Increase in volatile 
acids/alkalinity ratio Regulate feeding routine

Excessive foam Too fast digester 
start-up Addition of oxygen Reduction of gas 

production

Raise sludge 
concentration & restrict 
industrial influent

Methanogenic 
organisms wash 
out

Irregular feeding Excessive sulphides
Increase in CO2 
concentration in 
biogas

Clean the digester & 
initiate start up protocol

Source: Andreoli C. et. al., (2007

Mechanized Dewatering
The following table gives a list of operational problems alongwith the corresponding consequence 
arising in general with mechanised dewatering dewatering and its probable solution.

Table 14  : Operational problems and mitigation measures for mechanised dewatering 

Operational problem Consequence Solution

Inadequate material blades Excessive abrasion Replace with more resistant material

Rigid feeding pipes Pipe cracks and joints leaks Replace with flexible pipes

Grit in the sludge Excessive abrasion of the equipment Either review operation or install grit 
chamber

Higher solids loading Inadequate dewatering performance Adjust the polyelectrolyte feed

Excessive vibrations Destabilization of electric and 
mechanical parts Install adequate shock absorbers

Source: Andreoli C. et. al., (2007

9.5 Notes for trainer
This session contains an exercise which has been explained in the PART C of this module. It is 
advisable that the exercise be solved before this session in order to understand the fundamentals of 
co-treatment of faecal sludge and septage by addition in sewage sludge stream. It is recommended 
to read the literature give below for deeper understanding of the subject matter.

9.6 Bibliography
Dorai Narayana (2019), Co-treatment of septage & faecal sludge in sewage treatment facilities, 
International Water Association (IWA).

Central Public Health and Environmental Engineering Organization (2013), Manual on Sewerage 
and Sewage Treatment (Part A).

Tchobanoglous G., Burton F., Stensel H. (2003), Wastewater Engineering – Treatment and Reuse.

Andreoli C., Sperling M. and Fernandes F. (2007), Sludge Treatment and Disposal, International 
Water Association (IWA)

Part B: Learning notes 117116 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 

https://www.iwapublishing.com/books/9781789061260/co-treatment-septage-and-faecal-sludge-sewage-treatment-facilities
https://www.iwapublishing.com/books/9781789061260/co-treatment-septage-and-faecal-sludge-sewage-treatment-facilities
http://cpheeo.gov.in/cms/manual-on-sewerage-and-sewage-treatment.php
http://cpheeo.gov.in/cms/manual-on-sewerage-and-sewage-treatment.php
about:blank
https://www.iwapublishing.com/sites/default/files/ebooks/9781780402130.pdf
https://www.iwapublishing.com/sites/default/files/ebooks/9781780402130.pdf


Part B: Learning Notes  119

Session  

10
Disinfection of sludge

118 CO-TREATMENT OF FAECAL SLUDGE AND SEPTAGE WITH SEWAGE IN SEWAGE TREATMENT PLANT 



10. Disinfection of sludge

10.1 Session objectives
A.	 Understand the different treatment technologies available for disinfection of sludge and reuse 

of biosolids.
B.	 Learn about the co-composting approach, thermal drying of sludge and thermal treatment of 

biosolids.

10.2 Session plan
Duration- 90 minutes

Activity Time Material/Method

Treatment objectives 5 min Powerpoint presentation

Co-composting 10 min Powerpoint presentation

Thermal drying 15 min Powerpoint presentation

Thermal treatment of bio solids 15 min Powerpoint presentation

Q & A 30 min Discussion with videos

Exercise 15 min Exercise

10.3 Key facts
C.	 Solar drying requires more area as compared to thermal drying, however the energy required 

is significantly less.
D.	 Thermal drying is more controllable as compared to solar drying, however it is more expensive 

for implementation and O&M.
E.	 Thermal treatment of sludge consists of incineration and pyrolysis of dewatered-dried sludge. 
F.	 The sludge needs to be dried in order to increase the solid content to more than 60% for 

incineration. Higher the solid content, better is the combustion process.
G.	 This equipment does have high CAPEX and OPEX, however provides significant bio-safety and 

reduction in the volume of the end product.

10.4 Learning notes

10.4.1 Treatment objectives
Septage disinfection or the destruction or inactivation of pathogenic organisms in faecal sludge 
and septage is carried out principally to minimize public health risks. Destruction is the physical 
disruption or disintegration of a pathogenic organism, while inactivation is the removal of a 
pathogen’s ability to infect.

The treatment objectives are: a) to reduce or eliminate the pathogens, microorganisms and dewater 
the solids, b) to make it safe for handling of biosolids, and c) the safe end-use of dewatered solids 
or biosolids in agriculture, horticulture or other applications. 

10.4.2 Co-composting
Co-composting can be performed on the dewatered sludge. Sludge is rich in nitrogen and if mixed 
with organic solid waste to achieve a C:N ratio of 30 then aerobic composting can be achieved. 
Thermophilic condition is required for pathogen inactivation and hence care needs to be taken 
to achieve optimum temperature and maintain oxygen concentration between 40% - 60%. The 
advantage of co-composting is the simultaneous occurrence of drying and pathogen inactivation 